' 13 uil \hL
§
BEFORE THE FLORIDA PUBLIC SERVICE COMMISSION fILE ij ’

IN RE: Application for Certificates )
to provide Water and Wastewater )  DOCKET NO.961321-WS
Service in Clay County by Point )  Date Submitted for
Water and Sewer, Inc. )  Filing: May 27, 1997

)

NOTICE OF FILING

POINT WATER & SEWER, INC. (hereinafter referred to as "PWS"), by and through its
undersigned attorneys, hereby files an original and fifteen (15) copies of the following exhibits:
1. "JY-2" of the Prehearing Rebuttal Testimony of JOHN YONGE;
2. "JL-2", Report submitted by James Lucas; and
3. "JY-4-A", Notice of DEP Permit Issuance dated May 23, 1997.
Dated this 5th day of June, 1997.
Respectfully submitted,

COX & REYNOLDS
[...]
JUN 85 '97 12:01 J LUCRS & ASSOC, P.3

CERTIFICATIONS

Permittees:

i
Name: John Vonge, President
Company: Point water and Sewer, Inc.
Address: 4753 a-ggoéy Point Road
City: vrange Pqt'x, Florida 32073
County: Clay ;
Phone No.: (904) asf-ilzl

We, the above signee, are fully aware and intends to comply
vith the recommendations and schedules included in the report.

Engineer:

Namea : James M. iucn, P.E.

Company: J. Lucas & Assoclates, Inc.

Address: 10475 lurwluuu varkway, Sulte 202

City: Jacksonville, Florida 32256

Phone: (904) ua-;aoon

This is to certi{fy that the information contained in the

report is true and correct to the best of our knowledge, the report
vas preparad in accordance with sound enginesring principles, and

that the recommendations end schedules were discussed with the
permittes or their representative,




JuN @S r97 12:81 J LUCAS & ASSOC.

Chapter 1 - Introduction |

The existing plant is a 0.015 mgd extended aeration steel
kage plant with dechlorination and discharge to the Et. Johns
ver. . - The plant serves & 19 unit townhomes complex and the
jacent marina. wastewater from the complex flows into a pumping
station located adjacent to the plapt before being lifted into the
treatment unit's aeration vank. ¥ from the asration tank enters
4 claritier where the sclids a separated from the liquid.
Effluent from the clarifier entersia 1460 gallon cblorine contact
chambor for disinfection. The efflyent leaves the plant by gravity
where it flows through a dechlorina unit prior to discharge to
the river for disposal.

Bolids from the clarifier is retuwrned to the treatment unit by
the return sludge air 1ift, @Excess sludge is stored in the
digester or hauled off by independent contractor.

Bffluent from the plant discharges via a é~inch gravity line
to the river after doohro:inuon.g
- \
I
i



JUN @5 97 12:82 J LUORS & RSSOC,

Chapter 2 - Existing Conditions
Permitted Capacities:

The plant ip presently permitted for 15,000 gallons per day.
The discharge parameters are as follows: i ¥ o y

flow: 0.015 gpd , baily 5 uk

BOD: 20 ppm Monthly Grab

§8: 20 ppm Monthly Grab

pH: 6-8.5 Daily 5/wk

Chlorine

Residual 0.5-1.0 Daily $/wk

(contact tank)

?;:tg:ﬁ) 0.01 Daily s/wk

Fecal 200/800 Monthly
Parameter Annual Monthly Waekly One time
BOD 20 ppm " 30 ppm 45 ppm 60 ppm
s$s 20 ppa 30 ppm 45 ppm 6O ppm

Moothly Average Daily Flows, Three-moath Ave. Daily Flows, Annual
Ave. Daily Flowe:

The monthly operating reports were examined and the following
tables were generated. The plant was constructed in the early
1980'e with the construction of the townhomes. Plowe have
gradually increased ovar the yewars dus tu Increasws in the wmarina
aotivities from an annual average of 8,000 to 10,000 gpd. FPlowvs
are ruflective of the occupancy rate of the townhomes, the use of
the Marina and any infiltration inflow entering the system. The
past operator stated that the flows for the past few years have not
changed appreciably. Table 1 shows the monthly, threo month
““mdm annual average flows for the facility for the data
prov. « Flowec were measured by the elapeed timer on the influent

pumps .

P.S



JUN 85 97 12:82 J LUCRS & ASSOC.

Chapter 3 - Puture Conditions

The treatment plant for this facility was designed for only
this facility. gThere Are no plans to expand the facility or ada
additional connections to the vastewater troatment plant at this

. time. The plant was designed to handle 34 townhome units but as of
this + there are no plans to add the » units. The
coll only receives domestic waste. 1In fact there are
lans for Of this facility within the next fev years
pending . on availability, At ' present, the County bas no
facilities to connect to economically.

Chapter 4 - Summary and Concluslions

The trestment plant is properl: @ised for the use intended and
does not require or ting. The average flows are well
within the capacity the pluat. aud require no oxpansion. There
are no ections that will exceed the capaclty of the existing
plant within the next five I:u-. ' When regional facilities are
exteonded to this location, the plant will be e)iminated.

P.6



JIN @5 ‘97 12:82 J LUCRS & RSSOC. P.7

CHLORINE
CONTACT
TANK

ul
m

CLARIFIER

k|8
[
L2 | f
s
5§ >
_ i1 z
£g
} 7
=
B J. LUCAS & ASSOCIATES, INC.
SCHEM CONSULTING AND DESIGN ENGINGERS
n%-qqﬁmixgnm ﬁ:_nsa. ﬂ 10475 FORTUNE 2.!!-..“”. ”
(904) 484-0090




Juy es 97 12:83 J LUCRS & ASSOC.

Ry EAR o T oo

i

b ’s« lﬁ “'.I”tf"’f.. ._.ﬁl.'.iﬂl;l'- :
\\‘!iih\ --*"“"’fl

% etk

i} y .‘:“. :_\ -

s s =i ...".'.'.... A \\ ; ':
: ' ‘T %

} » ".c

\ m
"";,;-\uls. —
‘ "*t L‘k.‘! r’)“-«‘
i ] e

Y

MOI'OM \ uur

ODPRONEAREAs

..-—.,__-I.._.. "q |2f‘
W "mn":-""‘"ﬁ g

FIGURE 2
SITE PLAN/LOCAYION PLAN
POINTE TOWNHOMES WWF

J. LUCAS & ASSOCIATES, INC.

10479 FORTUNE PARKWAY, SUTE 202 |

JACKSONVILLE, MLORIDA 32268 |
(P04) 464-0090 |




JuN @S '97 12:@3 J LUGRS & RSSOC.
THE POINT TOWNHOMES WASTEWATER TREATMENT FACILITY

P.9

FLOW ANALYSIS
ONTH W01 SWONTH | PeRcenT |~ AMORL |~ FERGENT AT
[ 1983hanuan 0.008] AVERAGE OF CAP. AVERAGE OF GAP. | 3 MO/AN. AVE.
Ll W OV0 -
- A - _l.!.li
A 0.008| 01X 31.11
M) 0.007| 0.005¢ 35.50
Jury 0.000| _ ©.007¢ 67
m 005| 00070 6 67
Seplembe] _0008] 00087 378
[Octobar_| 0,008 3778
Novembad _ 0.008]  0.0067 37,78
December]  0.008]  0.0087 37.78 0.0068 38.33 09885
[ 1004, 0008 0060 40.00 0.0068_ 30.50 1.0300 |
ﬂ_&ﬂ 40.00 0.0056 .44 Uil ) —
00069 42.90 0.0081 40566 00063
AL 0,008, 0.008( 40.00 0.0062 41.11 0.9730
Moy 1 0008 00080 40.00 0,001 9. 06083
=l D.005] 00057 .78 -0.0038 30.33 09055
Juh D008 0.0057 37.78 0.0058 30 88 0.9714
August _D008|  0.008 37.78 0.0058 38.80 09714
eplembel __0008]  0.0070 48 67 0,008 40 %8 1.1807
October |  0.008] 0.0070 4667 0 0062 111 11381
[Novembed _ 0.005) 0087 ahds 0.0081 40,88 1.0850
December] —0.008) h 3798 0.0081 40 % 0.9315
__19850jsnuary | D008| 00083 [FET] 00083 41,87 10138
FeDruar 0007 00070 _46e7 0 0083 42.22 1.10583
Marcr 0007  0.0073 48.09 0.0084 42 1.1429
oxos]  0.0073 4389 0.0088 4309 11139
0.0017 61.11 0.0088 _46.00 1.1358
§1.11 0.0089 48.11 1.1084
0.008" 5111 0.0074 4122 1.0024
0.0083 85 8 0.0074 49.44 1.1238
001 00083 8222 0.0075 50.00 .. -
0.0100 00.07 0.0078 5222 12708
1] 00103 68.09 _0.0083 85.56 1
0.006] _ 0.04 86 67 0 7 1.

1 B . 2
_QM 0.0087 57.7a 0.0088 88.33 0.9008
oo e 6222 00091 80 56 10278

[} 0.0113 75 8 0 0098 63.09 1.1826

00128 83 33 00087 6485 12850

0.007 00105 70 00 0.0097 64.85 10704

0.018] ootio 7333 0.0104 89 09 10814

0009] 00103 68 89 0.0103 6242 10089

0007] 00108 68.88 0.0100 08 67 1.0333

obor 0.011] 0,080 60 00 00101 6727 00919




JUN B85 'S7 12:84 J LLIOAS & ASSOC, P.1@

OPERATION AND!MAINTENANCE
PERFORMANCE REPORT

POINT TOWNHOMES
WASTEWATER TREATMENT
FACILITY

CLAY CQUNTY
DER NO. 3110PO0304

EXPIRES JUNE 30, 1996

January 20, 1997



JUN B85 97 12:04 J LUCRS & ASSOC,

CERTIFICATIONS

Permittee:
Name: John Yonge
Company: Point Water and Sewer, Inc.
Address: 4753 Raggedy Point Road
City: Orange Park, Florida 32073
County: Clay
Fhone Mo.: (904) 269-182%

We, the above signee, have reviewed end {s fully awsre of the
recommendations and echedules included in the report.

Operator:

Hane : Mr. Ed MeCormick

Company: Coastal Utility Berviceo
Address: 9415 Shellie Road

City: Jackaonville, Florida 32257
Phunia: (904) 262-4035
Certification Mo, C-0187

we, the above signee, have reviewed and is fully aware of the
vecomnendations and schedules included in the report.

Engineer:

Mamc: James M. Lucas, P.E.

Company: J. Lucas & Assoclates, Inc.
Address: 10475 Fortune Parkway, Suite 202
Cirty: Jacksonville, Florida 322566
Phone: (904) 464-0090

Thic io to certify that the information contained in the
report iw true and correct to the best of our knowledge, the report
wap prepared in accordance with scund engineering principles, and
that the recommendations and schedules were discussed with the
permittoe or their representative and the lead oper=tor and agrees
that {f the recomnended schedules for corrective action are met,
the tacilities, when properly operated and maintained, will comply
with all applicable etatutes of the State of rlorida and rules of

The Uepartment.



Jud @s '97 1285 J LUCAS & RSSOC.

Chapter 1 ~ Introduction

The existing plent is a 0.015 mgd extended aeration steel
Package plant with discharge to the St. Johns River. The plant
serves a 19 unit cownhomes . lex and the adjacent marina.
Wastewater from the complex flows into the plant 1ift station where
it is pumped to the aeration unit. Flow from the treatment unit
enters a clarifier whers the solids are separated from the liquid.
Effluant from the clarifier enters & 1463 gallon chlorine contact
chamber for disinfection. The effluent then flows through a
dechlorine unit before discharging by gravity to the St. Johns
River for disposal.

Bolids from the clarifier is returned to the treatment unit by
the return sludge air lifc. Excoss sludge is sent to the aerobic
digester/sludge holding tenk or hauled off by independent
contractor. Effluent from the plant discharges via a 6-inch
gravity outfall to the river.

The plant is presentl Imitted for 15,000 galluns per day.
The discharge parameters .L"u follows: : e Y

flow: 0.015 gpd Dally §/wk

BOD: 20 ppm Monthly Grab

861 <0 ppm Honthly Crab

pH: 6=8.5 Daily §/wk

Chlorine

Residual 0.%-1.0 Daily 8/wk

{contact tank)

?::::2:{) 0.01 . Daily 5/wk

Fecal 2007800 i Monthly
Parameter Annual Monthly Weekly One time
BOD 20 ppm 3C ppm 45 ppm 60 ppnm
s s 20 ppm 30 ppm 45 ppm 60 ppm

Monthly Average Daily Flows, Three-month Ave. Dally Flows, Annual
Ave. Daily Flows are all shown in Table No. 1 and the F.ant
Performance Analysis is shown in Table No. 2




JUN @5 97 12:85 J LUORS & RSSOC.

The wonthly oporating reports were examined and the following
tables were geowrated. The plant wasc constructed in the early
1980'c with the construction of the townhomes. Flows have
fluctuated but not changed substantially since units have been
ocoupied. Flows are reflective of the occupancy rate of the
townhomwy, the use of the Marina and the amount of infiltration
intlow entering the system. The past cperator wtated thst the
fluws for the past fev years have not changed. Table 1 shows the
monthly, three month average and annual average flows for the
facllity for the data provided. FPlows were measured by the elapoed
timer on the influent pumps.

Chapter 2 - Physical Conditiocns

At the Point Townhomes Wastewater Facllity, there arv numerous
unit processes required for the treatment of wastewater. These
components and processes used st the plant are as follows:

A, Pumping

Raw water pumping is conducted by the lift station

located adjacent to the treatmont plant. The plant

m.im low from the station via a é=inch force
nl

B. Blological Treatment - Activated Sludge

There is one package extended aeration plant at
this facility with sizes and flow ratings shown on
the flow diagran.

c. Sedimentation -~ Pinal
There ie a seconaary claritier.

D. Disintection
Flow from thc treatment unit is directed to the
chlorination chamber. The chlorination system at
present conciete of colid tablect chlorinc feed.

E. Dechlorination
8ince thic plant dischargea tc surfoce waters,
there ls dechlorination using a dechlorination
chamber. The dechlorine solution is fed in solid
[orm.

F. Residuals Treatment - Aerobic digestion
Treatment of residuals conslsts of aerobic

digestion in the digester / wsludge hoiding tank.
Bxcess residuals are disposed of by independent

P.13



JUN @5 '97 12:06 J LUCARS & ASSOC, P.14

carrior to an approved dieposal wite.
G. lostrumentation

There is no instrumentation at thie plant except
for the elapsed time meters on the influent pumps.

H. Laboratory

There is no lnhoul.o:}( located et the plant.
Operator uses portable lab pment for in field
testing and coatracted laboratory for other
testing.

1. Discharge

The plant discharges through a 6* outfall directly
to the 8t. Johns River.

The field visit did not revesl evidence of hydraulic overload
at this facility. 7The visit did reveal a plant in good condition.
This observation was also made by DEP in their last visit to the
plant on October 23rd. At that date, they suggested relocating the
chlorine tablet basket away (rom the «ffluent discharge point to
allow adequate disinfection prior to discharge. Our vieit revsaled
that two chlorine baskets were put st the effluent lsunder of the
clarifier prior to discharge to the chlorine contaot tank. The
existing tenks are in gond condition due malnly to
maintenance. In general, the plant is operating well and
efficiently.

The District noticed gas bubbles rising from the chlorine
contact tank which would be an indication of sludge accumulation.
Our visit indicated that this problem has been corrected. This in
fact vas caused by a loaky soum air 1ift located in the chlorine
contact tank. The rlmt i¢ equipped with a botton air lift to
remove golid material that may settle in this tank. The operator
routinely checks for so)ids accumulation.

Chapter 3 -~ Treatment Efflclency
In table 2, a summary was made on the performance analysis of

the plant for the last 46 month period from January 1993 thru
October 1996. The discha conditions are being met through the

‘pProper oporation of this plant. The overall treatment efficiency

of the plant appears adequate for diecharge to the S$t. Johne River
during thie interim period until County z:nriu ie available.

£xanining the individual units, each unit ic operating within
the normal parameters for extended aeration. Under extended
aeration, there muet be a 16 to 24 hour detention time allowed,
There is 26.4 hours detention time designed in the plant meration
zone. The olarifier wae designed tor a surtface loading rote of 400
gellons per day per sq. ft. Basud on the latest 3 month average



JUN 85 ‘97 12:@6 J LUCRS & ASSOC. P.15

daily flow of .009 mgd, the asration detention time 18 47.4 hours.

The surface 1l rate for the clarifier based on the same three
@onth average is 233 gallons per day #f. Both thece paraneters
are well within the limits of @ aeration.

The chlorine contact chamber doee not show signs of short
circuiting. With the chlorine being added to the effluent of the
claritior, the cftiuent has adequate time to mix and disinfect
prior to diecharge.

Chapter ¢ - Performance Trends

hviu.t:r.:h oparating data in Table 2, we see no change in
the characte ice of the wastewater entering the plant. We see
no c::za in the ul-a-ot the service area and do not anticipate
any ficatione in type of waste from this area. The flow
records do not indicate an excessive infiltration; inflow problem.
The into the plant are within the capabilities of the unit
processes within the plant. The troatment facility, with proper
operation and amaintenance, should be capable of producing an
effluant within permit limits through the life of the operation
permit or until service is available. The plant is within
their limits to date.

The plant operation data does not show that there is an I/I
problem at this facility. Therefore, the current I/I is within the
limits of the plants ability to meet the discharge limite.

There are no plans to expand the service area beyond the

development + Therefore, there are no plans to expand the
plant. This t Will be phased out when regiocnal systems are
available. e have been no bypasses of untreated wastewater

from this treatment plant.
Chapter § ~ Operation and Maintenmance Program

There are no record drawinge ot the plant. There is a generic
general operation and maintenance manual at the office of thae

ator to be used by the rators in reference to the operation
of the facilities. There is no suitable place to store written
material at the site. The operstion and maintenance manual is
continually updated as equipment and procasses are phased out and
new gystems are added. Howvever, thorc have not beoon any
additional systems added to this facility since surtm All
equipment are basic common equipment for facilitiee of e eize